


T L ey
e L e ]

GLA378 EXPLORDED DRAGRAM




GLA378 PART LIST

NO.

NAMES

QTY,

12

HEX HEAD BOLT 1/2” x 4" PARTIAL THREAD

13

1/2” WASHER

16

END CAP 2" x 3%

i8

LOW ROW BAR

19

TOP FRAME

20

BOTTOM FRAME

21

LAT PULLDOWN BAR

22

CABLE 117"

23

CABLE 142"

24

TOP PLATE WITH WEIGHT HOBNS

25

FOOT BRACE

26

PULLEY PLATE

27

GUIDE ROD

28

SELECTOR ROD

29

SELECTOR ROD TOP BOLY 1/2"x 2"

30

1/2" JAM NUT

31

HEX HEAD BOLT 3/8” x 3/4" FULL THREAD

32

HEX HEAD BOLT 3/8” x 2" FULL THREAD

33

HEX HEAD BOLT 3/8" x 3" FULL THREAD

34

HEX HEAD BOLT 3/8" x 3 3/4" FULL THREAD

35

3/8" NYLON LOCK NUT

36

3/8" WASHER

le\:l\:hl\awt—n—-mm-—nn—u-—np—nwummmb

|

37

HEX HEAD BOLT 3/8" x 3 1/2” PART. THREAD

38

LAT BAR PAD

39

RUBBER GRIP

40

RUBBER GRIP

41

RUBBER COVER

42

RUBBER COVER

43

WEIGHT STACK PIN

44

T-SHAPPED POP PIN

45

CABLE END SHAFT

46

3/8" PULLEY SPACER

47

NAP LINK

48

ROUND END CAP

49

RLJBBER DONUT

50

SHAFT COLLAR

51

TOP PLATE INGERT

a2

PULLEY

53

END CAP 2" x 27

54

ROUND END CAP

56

ALLEN SCREW 5/18" x 5/16”

B3 RO e 100 B Fin |23 i foa |00 [ fls |5 f0a |20 Jbo |bo |— [~

56

CHAIN

(2]




NN DD OO0O0HO0ODAODOCDOTTTTDTOD

/AN

yod 000000000.//00000000000

° AN

'Y

Q

N S WA B A TR T A

A

STEP 1

o
oy




Ny SR S I T R RS

TS 000D D DY L0V C O

N

. ..___..

L — AN/
NIRRT SR R S
20 o/

STIEP 2



SO\ DOV LLDVLUODTVIOTLDTT OO

I‘\.‘
@ <

VD00 OCO\\N00TO0ODOR AT D
EEEEEEEEEERERREREEREE

o’

STEP 3




STEP 4




